
https://www.toolsid.com/homak/


- 2 -

E) Components of drawer F) 4 Adjustable 
Leg Levellers 

A) 1 Bench top part C) 2 Crosspieces

PARTS LIST

B) 2 Bench Legs D) 2 Crosspieces

G) Bolts: 
M8x16 (16+1 PCS)
M8X40 (8 PCS)
M8X70 (4 PCS)

H) Washer 
(28+2 PCS)

I) Hex Head 
Screws (6 PCS)

J) M8 Nut 
(12+1 PCS)

K) Aluminium L) Rubber Mat L)  4 Corner Braces 



- 3 -
During assembly do not tighten bolts until all components are aligned properly, then tighten fully. 

STEP 1 

STEP 3 

STEP 5 

STEP 2 

STEP 4 

STEP 6 



LEFT DRAWER RELEASE

LEFT DRAWER RELEASE

RIGHT DRAWER RELEASE

RIGHT DRAWER RELEASE 

Learn more about workbenches we have.

https://www.toolsid.com/workbenches.html



